
 

PARTS MANUAL 

Invacare UK Ltd.                                  Invacare Ireland 
Pencoed Technology Park  Unit 5, Seatown Business Campus 
Pencoed     Seatown Road 
Bridgend     Swords 
CF35 5HZ   County Dublin 
Tel:  01656 776222   Ireland 
Fax: 01656 776220   Tel: + 353 1 8107084 
E Mail: ordersuk@invacare.com Fax: + 353 1 8107085  
    E Mail: ireland@invacare.com 
    Web: www.invacare.ie 

20100726



 

TABLE OF CONTENTS 

Accessories …………………………………………………. 2 
 
Axles & Axle Components …………………………………………………. 3 
 
Anti-Tip Levers …………………………………………………. 4 
 
Armrests  ………………………………………………… 5-6 
 Flip Back & Locking   ………………………………………………… 5 
 Adjustable Height …………………………………………………. 6 
 Adjustable Height—Paediatric…………………………………………….. 7 
 
Backrests, Push Handles & Stroller Handles   .…………………………. 8  
 
Caster Components …………………………………………………. 9-11 
 Caster Forks …………………………………………………. 9 
 Caster Components—Mounting…………………………………………. 10 
 Caster Wheels …………………………………………………. 11 
 
Footrests, Footplates …………………………………………………. 12-14 
 Composite  …………………………………………………. 12 
 Flip Up …………………………………………………. 13 
 Footrests, Footboard—Removable.…………………………………….. 14 
 
Frame Components …………………………………………………. 15-19 
 Frame Assemblies—Base………………………………………………… 15 
 Frame Assembly—Seat / Tilt, Std.………………………………………. 16 
 Frame Growth Kits …………………………………………………. 17 
 Frame Assembly—Gas Spring, X-Wide .……………………………….. 18 
 Frame Assemblies - Tilt …………………………………………………. 19 
 
Front Rigging  …………………………………………………. 20-21 
 Pop-Up Hangers  …………………………………………………. 20 
 Pop-up Elevating Legrest ……………………………………………….. 21 
 
Wheel Locks …………………………………………………. 22 
 
Wheel Assemblies & Options……………………………………………. 23  



 

Terms & Conditions 

Warranty Terms & Conditions
  
Standard INVACARE Terms 
  

This is to certify that your product is warranted by INVACARE Ltd. for a period of 1 year 
for parts and 5 years for frames. 

  

1.  Only INVACARE products purchased at full price are warranted against defective workmanship 
and materials. 

  

2.  If a defect or fault is discovered the INVACARE representative from whom the product 
was obtained should be notified immediately. 

  

3.  The manufacturer will not accept responsibility for damage caused by misuse or non-observance 
of the instructions set out in the user manual. 

  

4.  During the period of the warranty any parts that have become defective, due to faulty 
workmanship or materials, will be renewed or repaired without charge by the INVACARE
representative. 

  

5.  The warranty will be forfeited should any unauthorised alteration be made to the equipment.
  

6.  The purchaser’s statutory rights under the Consumer Protection Act are not affected. 
  
  
  

Limitation Of Liability 
  
This warranty does not extend to the consequential costs from fault clearance, in particular 
freight and travel costs, loss of earnings, expenses, etc. 
  

•  Natural wear and tear. 
  

•  Inappropriate or incorrect use. 
  

•  Defective assembly or setting-up by the purchaser or third parties. 
  

•  Defective or neglectful treatment. 
  

•  Use of unsuitable spares. 

 1 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 

1 FBP Back Pack 1 ea. 6 10710 Canopy Fabric 1 ea. 

2 FMNP Medical Necessities Bag 1 ea. 7 10713 Canopy Fabric/Visor 1 ea. 

3 10910 Seat Pan—Fixed 1 ea. 8 10714 Canopy Fabric/Visor, Frame & 
Clamps 1 ea. 

  10909 Seat Pan—Quick Release 1 ea 9 10715 Canopy Frame/Clamps 1 ea. 

4 10911-2 Frame Pads 1 pr. 10 10716 Canopy Hardware 1 ea. 

5 10712 Canopy Fabric/Frame & Clamps 1 ea. 11 10717 Canopy Frame 1 ea.. 

 

ACCESSORIES 

Protects and Pads Chair 
Frame 

(Velcro Attachment) 

10 

11 
6 8

5 7 9 

3 

1 2 

4 

 
2 



No. Part # Description Qty 

1 17005 Axle Plate 1 ea. 

2 17006 Axle Plate Spacer 1 ea. 

3 2003 Double Lock Axle Receiver 1 ea. 

4 1999A Axle Spacer 1 ea. 

5 4001 Quick Release Axle 1 ea. 

6 9052 Screw, 1/4-20 X 2-1/4” Flat Head  1 pr. 

7 9072 Locknut, 1/4-20 Nylon  1 ea. 

8 9074 Washer, 1/4” Flat  1 ea. 

9 9092 Jam Nut, 3/4-16 Hex  1 ea. 

AXLE COMPONENTS 

5 9 4 3 1 9 

2 8 7 6 

3 



 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 

1 17000-L Anti-Tip Assembly—Complete, Lt 1 ea. 5 17003 Anti-Tip Lever Tube 1 ea. 

  17000-R Anti-Tip Assembly—Complete, Rt 1 ea. 6 8007 Anti-Tip Extension 1 ea. 

  17000-2 Anti-Tip Assembly—Complete 1 pr. 7 17004 Dual Snap Button 1 ea. 

2 17001-L Anti-Tip Tube Assembly—Left 1 ea. 8 9009A Roller 1 ea. 

  17001-R Anti-Tip Tube Assembly—Right 1 ea. 9 3099 Tube Plug, 3/4” 1 ea. 

  17001-2 Anti-Tip Tube Assembly 1 pr. 10 9034 Screw, 1/4-20 X 1-1/4” Button Hd 1 ea. 

3 8001-L Anti-Tip Roller Assembly—Left 1 ea. 11 9023 Screw, 1/4-20 X 2” Hex Head 1 ea. 

  8001-R Anti-Tip Roller Assembly—Right 1 ea. 12 9073 Locknut, 1/4-20 Nylon—Thin  1 ea. 

  8001-2 Anti-Tip Roller Assembly 1 pr. 13 9074 Washer, 1/4” Flat 1 ea. 

4 17002 Anti-Tip Housing Assembly 1 ea. 14 9010 Washer, 1/4” Nylon 1 ea. 

ANTI-TIP ASSEMBLIES—Flip Up 

4 

10 13 4 9 13 5 7 10 

14 8 14 11

14
4

6 

13

12

8 

14
12

2 

3 

  

1 



 

 

ARMRESTS—Flip Back 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10721-L Flip Back Armrest Assy—16”, Lt 1 ea.   5022 Foam Pad—9 1/2” 1 ea. 
  10721-R Flip Back Armrest  Assy—16”, Rt 1 ea. 8 9005 Plastic Saddle, 1” for 5/16” Screw 1 ea. 
  10721-2 Flip Back Armrest Assemblies—16” 1 pr. 9 6004-L Adjustment Plate—Left 1 ea. 
  10721-PL Flip Back Armrest Assy—13”, Lt 1 ea.   6004-R Adjustment Plate—Right 1 ea. 
  10721-PR Flip Back Armrest  Assy—13”- Rt 1 ea.   6004-2 Adjustment Plates—Right & Left 1 pr. 
  10721-P-2 Flip Back Armrest Assemblies—13” 1 pr. 10 9000 Tube Plug, 1” 1 ea. 
2 10751-L Locking Armrest Assy—16”, Lt 1 ea. 11 9021 Screw, 1/4-20 x 1 1/2” Hex Head 1 ea. 
  10751-R Locking Armrest Assy—16”, Rt 1 ea. 12 9022 Screw, 1/4-20 x 1 3/4” Hex Head  1 ea. 
  10751-2 Locking Armrest Assemblies—16” 1 pr. 13 9023 Screw, 1/4-20 x 2” Hex Head 1 ea. 
  10751-PL Locking Armrest Assy—13”, Lt 1 ea. 14 9026 Screw, 1/4-20 x 2 3/4” Hex Head  1 ea. 
  10751-PR Locking Armrest Assy—13”, Rt 1 ea. 15 9051 Screw, 1/4-20 x 2” Flat Head 1 ea. 
  10751-P Locking Armrest Assemblies—13” 1 pr. 16 9072 Locknut, 1/4-20 Nylon  1 ea. 
3 10722 Flip Back Tube (no hardware) - 16” 1 ea. 17 9073 Locknut, 1/4-20 Nylon—Thin 1 ea. 
  10722-P Flip Back Tube (no hardware) - 13” 1 ea. 18 9074 Washer, 1/4” Flat 1 ea. 
4 10754 Locking Arm Tube Assembly—16” 1 ea. 19 9075 Washer, 1/4” Flat—Thin 1 ea. 
  10754-P Locking Arm Tube Assembly—13” 1 ea. 20 9089 Washer, 5/16” Flat 1 ea. 
5 6012 Flip Back Armrest Barrel 1 ea. 21 10913 Desk Length Arm Pad—9 1/4” Lg 1 ea. 
6 6014 Mounting Plate 1 ea.   10916 Full Length Arm Pad—13 1/4” Lg 1 ea. 
7 5021 Foam Pad—4 1/2” 1 ea.         

 

1

1
1081

1

3

1

6

1

5 17

1 

● FLIP BACK 

7

11

● LOCKING FLIP BACK 
4 2 

1

1
6

1 9

1

1 1 2 8
2

Full length pad (10916) not 
available on 13” long arms 

21 

5 



 

 

ARMRESTS—Adjustable Height 

STANDARD SEAT WIDTH REQUIRES  
(1)INNER CLAMP (ITEM 5) AND USES 1-1/4” 
LONG MOUNTING SCREW (ITEM 20a)  
EXTENDED SEAT WIDTH REQUIRES (2) 
INNER CLAMPS AS SHOWN AND USES 1-1/2” 
LONG MOUNTING SCREWS (ITEM 20b) 

21

21 7

18
19148

15

1

1

23

6

4

5

11
9 2

1

10

20a/

1 

3 

2 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10756-L T-Arm Assembly—Complete, Left 1 ea. 10 10766-STD Front Tube—Standard 1 ea. 
  10756-R T-Arm Assembly—Complete, Right 1 ea.   10766-SH Front Tube—Short 1 ea. 
  10756-2 T-Arm Assemblies—Comp., Rt & Lt 1 pr. 11 10767 Panel 1 ea. 
2 10757-L Lower T-Arm Assembly—Left 1 ea. 12 10768 Receiver Tube Cap 1 ea. 
  10757-R Lower T-Arm Assembly—Right 1 ea. 13 10769 Height Adjust Post 1 ea. 
  10757-2 Lower T-Arm Assemblies—Lt & Rt 1 pr. 14 9039 Spacer Bushing 1 ea. 
3 10758-L Upper T-Arm Assembly—Left 1 ea. 15 9040 Spring 1 ea. 
  10758-R Upper T-Arm Assembly—Right 1 ea. 16 10913 Desk Style Arm Pad 9 1/4” Long 1 ea. 
  10758-2 Upper T-Arm Assemblies—Lt & Rt 1 pr.   10916  Full Length Arm Pad 13 1/4” Long 1 ea. 
4 10759 Receiver Socket 1 ea. 17 9016 Screw, 10-32 X 1 1/4” Pan Head  1 ea. 
5 10760 Receiver Frame Clamp 1 ea. 18 9057 Screw, 10-32 X 3/4” Button Head  1 ea. 
6 10761 Receiver Tube 1 ea. 19 9070 Screw, 10-32 X 1 1/4” Button Head  1 ea. 
7 10763 Receiver Tube Clamp 1 ea. 20a 9020 Screw, 1/4-20 X 1 1/4” Hex Head  1 ea. 
8 10764 Frame Release Lever 1 ea. 20b 9021 Screw, 1/4-20 X 1 1/2” Hex Head  1 ea. 
9 10765-R Height Release Assembly—Right 1 ea. 21 9086 Locknut, 10-32 Nylon  1 ea. 
  10765-L Height Release Assembly—Left 1 ea. 22 9074 Washer, 1/4” Flat  1 ea. 

6 



ARMRESTS—Adjustable Height, Paediatric 

STANDARD SEAT WIDTH REQUIRES  
(1)INNER CLAMP (ITEM 5) AND USES 1-1/4” 
LONG MOUNTING SCREW (ITEM 21a)  
EXTENDED SEAT WIDTH REQUIRES (2) 
INNER CLAMPS AS SHOWN AND USES 1-1/2” 
LONG MOUNTING SCREWS (ITEM 21b) 

25

2 17

2

2325

18

23

19 

21 

10 

9

4

14 

13 

11 24 

26 

12

6

5
7

3 

16 

8 

8 

15

2

1 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10780-L T-Arm Assembly, Ped. Complete—Lt. 1 ea. 11 10766-P Front Tube—Paediatric 1 ea. 
  10780-R T-Arm Assembly, Ped. Complete—Rt. 1 ea. 12 10783 Panel, T-Arm 1 ea. 
  10780-2 T-Arm Assemblies, Ped. Cmplt.—R & L 1 pr. 13 10768 Receiver Tube Cap, T-Arm 1 ea. 
2 10781-L Lower T-Arm Assembly, Ped.—Lt. 1 ea. 14 10769-P Height Adjust Post, T-Arm 1 ea. 
  10781-R Lower T-Arm Assembly, Ped.—Rt. 1 ea. 15 10784 Spacer Tube, T-Arm 1 ea. 
  10781-2 Lower T-Arm Assemblies, Ped.—Lt & Rt 1 pr. 16 3099 Tube Plug—3/4” 1 ea. 
3 10782-L Upper T-Arm Assembly, Ped.—Left 1 ea. 17 9039 Spacer Bushing, T-Arm 1 ea. 
  10782-R Upper T-Arm Assembly, Ped.—Right 1 ea. 18 9040 Spring, T-Arm 1 ea. 
  10782-2 Upper T-Arm Assemblies, Ped.—Lt & Rt 1 pr. 19 10913 Desk Style Arm Pad 9 1/4” Long 1 ea. 
4 10759 Receiver Socket, T-Arm 1 ea. 20 9102 Screw, 10-32 x 1” Button Head 1 ea. 
5 10760 Receiver Frame Clamp, T-Arm 1 ea. 21 9016 Screw, 10-32 x 1 1/4” Phillips Pan Head 1 ea. 
6 10761-P Receiver Tube, T-Arm  1 ea. 22 9057 Screw, 10-32 x 3/4” Button Head 1 ea. 
7 10763 Receiver Tube Clamp, T-Arm 1 ea. 23 9070 Screw, 10-32 x 1 1/4” Button Head 1 ea. 
8 10764 Frame Release Lever, T-Arm 1 ea. 24a 9020 Screw, 1/4-20 x 1 1/4” Hex Head 1 ea. 
9 10765-L Height Release Assembly—Left 1 ea. 24b 9021 Screw, 1/4-20 x 1 1/2” Hex Head 1 ea. 
  10765-R Height Release Assembly—Right 1 ea. 25 9086 Locknut, 10-32 Nylon 1 ea. 
  10765-2 Height Release Assemblies—Lt. & Rt. 1 pr. 26 9074 Washer, 1/4” Flat 1 ea. 

5 

7 



 

BACK CANES & STROLLER HANDLES 

1

1 

2
2

5 

2
1

14 

13 

14 

2
19 

2
4 

15 

2

16

2

10 

9 

18 

22 

17

24

3 22

17

7

22

6 26

2 

11 12

8

*To order One Piece and Push 
Button Adjustable Stroller Handles 
(item numbers 11 & 12), please 
specify width after part number 
e.g. 10625-12 is 12” wide. 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10610-2 Backpost Tubes—Short 1 pr. 9 10622 Adapter Tube 1 ea. 
  10611-2 Backpost Tubes—Medium 1 pr. 10 10621 Stroller Handle 1 ea. 
  10612-2 Backpost Tubes—Tall 1 pr. 11 *10623 1 Pc. Push Handle  Extension. Q. R. 1 ea. 

1a 13203-2 Backposts, Ergo—Short 1 pr. 12 *10625 Push Button Adj. Stroller Handle 1 ea. 
  13204-2 Backposts, Ergo—Medium 1 pr. 13 1998 Foam Grip 1 ea. 
  13205-2 Backposts, Ergo—Tall 1 pr. 14 9000 Tube Plug, 1”   1 ea. 
2 17050-N Rigidising Assembly—Narrow 1 ea. 15 9005 Plastic Saddle, 1” for 5/16” Screw 1 ea. 
  17050-M Rigidising Assembly—Medium 1 ea. 16 17010 Bumper Plug 1 ea. 
  17050-W Rigidising Assembly—Wide 1 ea. 17 9034 Screw, 1/4-20 X 1-1/4” Button Head 1 ea. 
3 17051-N Rigidising Centre Tube—Narrow 1 ea. 18 9035 Screw, 1/4-20 X 1-1/2” Button Head 1 ea. 
  17051-M Rigidising Centre Tube - Medium 1 ea. 19 9102 Screw, 1/4-20 X 7/8” Hex Head  1 ea. 
  17051-W Rigidising Centre Tube—Wide 1 ea. 20 9022 Screw, 1/4-20 X 1-3/4” Hex Head  1 ea. 
4 17052-R Backpost Receiver—Right 1 ea. 21 9081 Screw, 5/16-18 X 2-1/4” Hex Head  1 ea. 
  17052-L Backpost Receiver—Left 1 ea. 22 9073 Locknut, 1/4-20 Nylon—Thin 1 ea. 
5 17053 Backpost Clamp 1 ea. 23 9088 Locknut, 5/16-18 Nylon—Thin 1 ea. 
6 17054 Rigidizer Side Tube 1 ea. 24 9074 Washer, 1/4” Flat 1 ea. 
7 16049 Rigidising Backrest Bar Mount Fitting 1 ea. 25 9090 Washer, 5/16” Flat—Thin 1 ea. 
8 10620 Stroller Handle Assembly  1 ea. 26 9103 Set Screw, 1/4-20 X 3/8”  1 ea. 

8 



 

CASTOR COMPONENTS—Forks 

13 

12 

11 

4 

11 

9 

10

8 

5 

10

7 

13

11

9 

8 

11

12

4 

2 
  

3 
  

1 

6 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10044-1 3” Castor Fork Assembly 1 ea. 6 10046-1 4” Castor Fork 1 ea. 
  10044-2 3” Castor Fork Assemblies 1 pr. 7 2011A 5”, 6” & 7” Castor Fork 1 ea. 
2 10052-1 4” Castor Fork Assembly 1 ea. 8 2013 Castor Spacer (except 6” x 2”) 1 ea. 
  10052-2 4” Castor Fork Assemblies 1 pr. 9 9082 Screw, 5/16-18 X 2 1/2” Hex Head  1 ea. 
3 10053-1 5”, 6” & 7”  Castor Fork Assembly 1 ea. 10 9088 Locknut, 5/16-18 Nylon—Thin 1 ea. 
  10053-2 5”, 6” & 7” Castor Fork Assemblies 1 pr. 11 9089 Washer, 1/2” Flat  1 ea. 
4 2010A 3-5/8” Castor Stem 1 ea. 12 9085 Locknut, 1/2-20 Nylon  - Thin 1 ea. 
  2010B 4” Castor Stem 1 ea. 13 9091 Nut, 1/2” Hex Jam 1 ea. 
5 2011 3” Castor Fork 1 ea.         

9 



 

CASTOR COMPONENTS—Mounting 

1 

3 

2 

2 

4 

No. PART # DESCRIPTION QTY 
1 1720 Cap—Castor Barrel 1 ea. 
2 2009 Bearing, 1 1/8” x 1/2” 1 ea. 
3 9085 Locknut, 1/2-20 Thin Nylon  1 ea. 
4 2010A Castor Stem, 3-5/8”  1 ea. 

 

10 



 

CASTOR COMPONENTS – Wheels & Bearings 

2

5 7 
8

9 10 11

6

13

3 4 1 

12

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10141-1 3” Micro Light Up Castor 1 ea.   10144-2 6” x 1” Poly Castors 1 pr. 
  10141-2 3” Micro Light Up Castors 1 pr. 8 10150-1 6” x 1 1/2” Poly Castor 1 ea. 
2 10142-1 3” Micro Castor 1 ea.   10150-2 6” x 1 1/2” Poly Castors  1 pr. 
  10142-2 3” Micro Castor 1 pr. 9 10151-1 6” x 2” Poly Castor 1 ea. 
3 10152-1 4” Micro Castor  1 ea.   10151-2 6” x 2” Poly Castors 1 pr. 
  10152-2 4” Micro Castors 1 pr. 10 10145-1 6” x 1” Pneumatic Castor 1 ea. 
4 10153-1 4” Micro Light Up Castor 1 ea.   10145-2 6” x 1” Pneumatic Castors 1 pr 
  10153-2 4” Micro Light Up Castors 1 pr. 11 10146-1 7” x 1” Poly Castor  1 ea. 
5 10143-1 5” x 1” Poly Castor 1 ea.   10146-2 7” x 1” Poly Castors 1 pr. 
  10143-2 5” x 1” Poly Castors 1 pr. 12 10148-1 7” x 1 1/2” Castor 1 ea. 
6 10149-1 5” x 1 1/2” Poly Castor 1 ea.   10148-2 7” x 1 1/2” Castors 1 pr. 
  10149-2 5” x 1 1/2” Poly Castors 1 pr. 13 2009A Castor Wheel Bearing 1 ea. 
7 10144-1 6” x 1” Poly Castor 1 ea.         

11 



FOOTRESTS—Composite Flip-up Footplate 

1 

2 5 6 5 

7 

4 4 3 

This footplate is only for 
use with hangers or 
elevating legrest shown on 
pages 22 & 24. 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 20071-L Footplate Assembly, 12-13”, Left 1 ea.   20075-R Footplate, 12-13”, Right 1 ea. 
  20071-R Footplate Assembly, 12-13”, Right 1 ea.   20076-L Footplate, 14-15”, Left 1 ea. 
  20071 Footplate Assemblies, 12-13” 1 pr.   20076-R Footplate, 14-15”, Right 1 ea. 
  20072-L Footplate Assembly, 14-15”, Left 1 ea.   20077-L Footplate, 16-17”, Left 1 ea. 
  20072-R Footplate Assembly, 14-15”, Right 1 ea.   20077-R Footplate, 16-17”, Right 1 ea. 
  20072 Footplate Assemblies, 14-15” 1 pr.   20078-L Footplate—18”, Left 1 ea. 
  20073-L Footplate Assembly, 16-17”, Left 1 ea.   20078-R Footplate—18”, Right 1 ea. 
  20073-R Footplate Assembly, 16-17”, Right 1 ea. 3 EE9D Heel Loops  1 pr. 
  20073 Footplate Assemblies, 16-17” 1 pr. 4 9108 Heel Loop Mount Stud 1 ea. 
  20074-L Footplate Assembly—18”, Left 1 ea. 5 9109 Heel Loop Mount Screw 1 ea. 
  20074-R Footplate Assembly—18”, Right 1 ea. 6 9064 Screw, 1/4-20 x 1 3/4” Socket Head 1 ea. 
  20074 Footplate Assemblies—18” 1 pr. 7 9072 Locknut, 1/4-20 Nylon 1 ea. 
2 20075-L Footplate, 12-13”, Left 1 ea.         

12 



 

FOOTRESTS—Flip Up Footplate 

1 

9 6 

8 

10

4 

11 3 

This footplate hinge is only 
for use with hangers or 
elevating legrest shown on 
pages 22 & 24. 

7 

5a 5 12

12
2 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 20050-L Flip Up Footplate Assy, 10-11”, Lt. 1 ea.   20051-2 Pivot Arm Assemblies 1 pr. 
  20050-R Flip Up Footplate Assy, 10-11, Rt. 1 ea. 3 20065-L Pivot Arm—Left 1 ea. 
  20050-2 Flip Up Footplate Assy, 10-11” 1 pr.   20065-R Pivot Arm—Right 1 ea. 
  20060-L Flip Up Footplate Assy, 12-13”, Lt. 1 ea. 4 20066 Footplate Swivel Clamp 1 ea. 
  20060-R Flip Up Footplate Assy, 12-13”, Rt. 1 ea. 5 20067 Hanger Spacer 1 ea. 
  20060-2 Flip Up Footplate Assy, 12-13” 1 pr. 5a 20068 Hanger Spacer—Extended 1 ea. 
  20061-L Flip Up Footplate Assy, 14-15”, Lt. 1 ea. 6 20040 Footplate—Flip Up Angle Adj., 10-11” 1 ea. 
  20061-R Flip Up Footplate Assy, 14-15, Rt. 1 ea.   20041 Footplate –Flip Up Angle Adj., 12-13” 1 ea. 
  20061-2 Flip Up Footplate Assy, 14-15” 1 pr.   20042 Footplate—Flip Up Angle Adj., 14-15” 1 ea. 
  20062-L Flip Up Footplate Assy, 16-17”, Lt. 1 ea.   20043 Footplate—Flip Up Angle Adj., 16-17” 1 ea. 
  20062-R Flip Up Footplate Assy, 16-17, Rt. 1 ea.   20044 Footplate—Flip Up Angle Adj., 18” 1 ea. 
  20062-2 Flip Up Footplate Assy, 16-17” 1 pr. 7 20069 Footplate Pivot Spacer 1 ea. 
  20063-L Flip Up Footplate Assy, 18”, Lt. 1 ea. 8 9037 Screw, 1/4-20 x 2” Button Head 1 ea. 
  20063-R Flip Up Footplate Assy, 18, Rt. 1 ea. 9 9053 Screw, 1/4-20 x 5/8” Flat Head 1 ea. 
  20063-2 Flip Up Footplate Assy, 18” 1 pr. 10 9107 Screw, 1/4-20 x 5/8” Socket Head 1 ea. 
2 20051-L Pivot Arm Assembly—Left 1 ea. 11 9072 Locknut, 1/4-20 Nylon 1 ea. 
  20051-R Pivot Arm Assembly—Right 1 ea. 12 9074 Washer, 1/4” Flat 1 ea. 

13 



 

FOOTRESTS—Removable Footboard 

314

6 

4

5 10 13 11

5

16

 15

12 16 8781615

9 

2 

1 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 10200 Removable Footboard Assy, 10-11” 1 ea.   3033 Spacer Tube, 12—13” 1 ea. 
  10201 Removable Footboard Assy, 12-13” 1 ea.   3034 Spacer Tube, 14—15” 1 ea. 
  10202 Removable Footboard Assy, 14-15” 1 ea.   3035 Spacer Tube, 16—17” 1 ea. 
  10203 Removable Footboard Assy, 16-17” 1 ea.   3036 Spacer Tube, 18” 1 ea. 
  10204 Removable Footboard Assy, 18” 1 ea. 5 3027 Footboard Clamp 1 ea. 
2 13167 Hardware Assembly, 10—11” 1 set 6 3028 Clamp Plate 1 ea. 
  13168 Hardware Assembly, 12—13” 1 set 7 3029 Receiver Assembly 1 ea. 
  13169 Hardware Assembly, 14—15” 1 set 8 3024 Frame Clamp 1 ea. 
  13170 Hardware Assembly, 16—17” 1 set 9 3025 Locking Insert 1 ea. 
  13171 Hardware Assembly, 18” 1 set 10 3026 Adjustment Tube 1 ea. 
3 2037 Removable Footboard, 10 –11” 1 ea. 11 3099 Tube Plug, 3/4” 1 ea. 
  2038 Removable Footboard, 12 –13” 1 ea. 12 9023 Screw, 1/4-20 x 2” Hex Head 1 ea. 
  2039 Removable Footboard, 14 –15” 1 ea. 13 9034 Screw, 1/4-20 x 1 1/4” Button Head 1 ea. 
  2040 Removable Footboard, 16–17” 1 ea. 14 9050 Screw, 1/4-20 x 1 3/4” Flat Head 1 ea. 
  2041 Removable Footboard, 18” 1 ea. 15 9072 Locknut, 1/4-20 Nylon 1 ea. 
4 3032 Spacer Tube, 10—11” 1 ea. 16 9074 Washer, 1/4” Flat 1 ea. 

14 



 

BASE FRAME—Standard & X-Wide 

1 

6 

12 

14 

4 2 1315 16 

10

8 

171117 9 3 

7 

15 166 12 14

5 

18

18 

10 17 11 17 7 8 9 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 17030-RS Side Frame—Right, Short              1 ea.   17033X Mounting Pin, X-Wide 1 ea. 
  17030-RL Side Frame—Right, Long               1 ea. 7 17034 Bearing Spacer Tube 1 ea. 
  17030-RXL Side Frame—Right, XLong             1 ea. 8 17035A Plastic Guide—Bottom Outer 1 ea. 
2 17030-LS Side Frame—Left, Short                 1 ea. 9 17035B Plastic Guide—Bottom Side 1 ea. 
  17030-LL Side Frame—Left, Long                 1 ea. 10 17035C Plastic Guide—Top Side 1 ea. 
  17030-LXL Side Frame—Left, XLong               1 ea. 11 2009 Bearing, 1 1/8” x 1/2” 1 ea. 
3 17031-F Base Tilt Bracket—Front                1 ea. 12 17037 1/4” Fender Washer                           1 ea. 
  17031-FX Base Tilt Bracket—Front, X-Wide   1 ea. 13 17038 Tube Cap, 1 1/4” 1 ea. 
4 17031-R Base Tilt Bracket—Rear                 1 ea. 14 9031 Screw, 1/4-20 X 1/2” Button Head  1 ea. 
  17031-RX Base Tilt Bracket—Rear, X-Wide   1 ea. 15 9034 Screw, 1/4-20 X 1-1/4” Button Head 1 ea. 
5 17032 Base Cross Bar—Rear                   1 ea. 16 9074 Washer, 1/4” Flat  1 ea. 
  17032X Base Cross Bar—Rear, X-Wide     1 ea. 17 9114 Washer, 1/2” Flat  1 ea. 
6 17033 Mounting Pin 1 ea. 18 9038A Set Screw, 1/4-20 x 3/8” 1 ea. 

15 



 

SEAT / TILT FRAME—Standard & X-Wide 

3

1 

20 15 14 

2 

14
15

4 

20

910

1713

11

15

12

20 

6

5

14

18
2016

19

20

21

20

8

16

7

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 17060-S Tilt Frame Assembly—Short 1 ea. 8 1013 Seat Insert 1 ea. 
  17060-L Tilt Frame Assembly—Long 1 ea. 9 13016 Pop-Up Plug 1 ea. 
  17060-X Tilt Frame Assembly—X-Wide 1 ea. 10 13017 Pop-Up Spring—75 Degree Hanger 1 ea. 
2 17061-S Seat Frame Assembly—Right, Short 1 ea.   13018 Pop-Up Spring—90 Degree Hanger 1 ea. 
  17061-M Seat Frame Assembly—Right, Med. 1 ea. 11 13019 Hanger Release Lever 1 ea. 
  17061-L Seat Frame Assembly—Right, Long 1 ea. 12 9100 Binding Screw—Female 1 ea. 
  17061-X Seat Frame Assembly—Rt, X-Wide 1 ea. 13 9101 Binding Screw—Male 1 ea. 
3 17062-S Seat Frame Assembly—Left, Short 1 ea. 14 9000 Tube Plug, 1”  1 ea. 
  17062-M Seat Frame Assembly—Left, Medium 1 ea. 15 9034 Screw, 1/4-20 X 1-1/4” Button Head  1 ea. 
  17062-L Seat Frame Assembly—Left, Long 1 ea. 16 9035 Screw, 1/4-20 X 1-1/2” Button Head  1 ea. 
  17062-X Seat Frame Assembly—Left, X-Wide 1 ea. 17 9036 Screw, 1/4-20 X 1-3/4” Button Head  1 ea. 
4 17070 2” Seat Extension 1 pr. 18 9072 Lock Nut, 1/4-20 Nylon  1 ea. 
5 13015 Hanger Support—Pop-Up 1 ea. 19 9073 Lock Nut, 1/4-20  Nylon - Thin 1 ea. 
6 1011 Hanger Latch 1 ea. 20 9074 Washer, 1/4” Flat  1 ea. 
7 1012 Latch Spring 1 ea. 21 9010 Washer, 1/4” Nylon 1 ea. 

16 



 

GROWTH KITS 

Medium Growth Kit 
Short Frame (10”-14” Wide / 10”-14” Deep)   

to  
Medium Frame (12”-16” Wide / 12”-16” Deep)  

MEDIUM GROWTH KIT INCLUDES THE FOLLOWING: 

• RIGHT AND LEFT MEDIUM SEAT FRAMES    (#17061-M & 17062-M)    1 EA. 

• RIGHT AND LEFT LONG BASE FRAMES   (#17030-RL & 17030-LL)    1 EA. 

• LONG TILT FRAME    (#17060-L)     1 EA. 

• BACK RIGIDISING CENTER TUBE—MEDIUM   (#17051-M)     1 EA. 

Long Growth Kit 
Medium Frame (12”-16” Wide / 12”-16” Deep) 

 to  
Long Frame (14”-18” Wide / 14”-18” Deep) 

LONG GROWTH KIT INCLUDES THE FOLLOWING: 

• RIGHT AND LEFT LONG SEAT FRAMES    (#17061-L & 17062-L)    1 EA. 

• BACK RIGIDISING CENTER TUBE—WIDE   (#17051-W)     1 EA. 
  

17 



GAS SPRING COMPONENTS -  X-Wide 

1 

4 

6 

11 

9 5 2 

10 

12 

8 

3 

7 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 17008 Gas Spring 1 ea. 7 9100 Binding Screw—Female 1 ea. 
2 17007 Mount Bar—Gas Spring 1 ea. 8 9101 Binding Screw—Male 1 ea. 
3 17065 Mount Tube—Gas Spring 1 ea. 9 9062 Screw, 1/4-20 X  1 1/4” Socket Head  1 ea. 
4 17066 Spring Seat—Gas Spring 1 ea. 10 9034 Screw, 1/4 x  1 1/4”  Button Head  1 ea. 
5 17067 Collar Clamp –Spring 1 ea. 11 9074 Washer, 1/4” Flat  1 ea. 
6 17068 Spring 1 ea. 12 9010 Washer, 1/4” Plastic 1 ea. 

18 



 

TILT ASSEMBLY—Standard & X-Wide 

9 5 1 12 3 13 16 7 4 8 6 

1215 14 16 8 10 2 15 11 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 17039 Tilt Arm—Standard 1 ea. 8 13070 Nylon Bearing 1 ea. 
  17039X Tilt Arm—X-Wide 1 ea. 9 17048 Pedal Pad 1 ea. 
2 17040 Tilt Lock Barrel Housing 1 ea. 10 17049 Tilt Spring 1 ea. 
3 17041 Tilt Lock Barrel 1 ea. 11 9033 Screw, 1/4-20 X 1” Button Head  1 ea. 
4 17042 Tilt Lock Arm—Standard 1 ea. 12 9036 Screw, 1/4-20 X 1 3/4” Button Head  1 ea. 
  17042X Tilt Lock Arm—X-Wide 1 ea. 13 9084B Screw, 5/16-18 X 3 1/4” Hex Head  1 ea. 
5 17044 Pedal Plate 1 ea. 14 9087 Lock Nut, 5/16-18 Nylon-Thin 1 ea. 
6 17045 End Cap—Tilt Arm 1 ea. 15 9074 Washer, 1/4” Flat  1 ea. 
7 17046 Spacer Bushing 1 ea. 16 9090 Washer, 5/16 Flat–Thin  1 ea. 

19 



 

HANGERS—Pop Up  from serial number CGX-71450 

8 

6 

10 

11 

7 

9 

10

9 

11 7 

6 

8 

4 

1 2 

5 

3 

These hangers require footplate assemblies shown on pages 12 & 13. 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 20086-1 Pop Up Hanger  Assembly—90° 1 ea. 4 20089-1 Pop Up Hanger Support Tube—90° 1 ea. 
  20086 Pop Up Hanger Assembly—90° 1 pr. 5 20088-1 Pop Up Hanger Support Tube—75° 1 ea. 
2 20087-1 Pop Up Hanger Assembly—75° 1 ea. 6 3013 Pivot Fitting—Pop Up 1 ea. 
  20087 Pop Up Hanger Assembly—75° 1 pr. 7 1015 Alignment Guide 1 ea. 

3 20082-1 Hanger Extension Assembly, 
1/2—4 1/2” Long 1 ea. 8 1010 Locking Insert 1 ea. 

  20082-2 Hanger Extension Assembly, 
1/2—4 1/2” Long 1 pr. 9 9000 Tube Plug, 1”  1 ea. 

  20083-1 Hanger Extension Assembly, 
2 1/2—6 1/2” Long 1 ea. 10 9036 Screw, 1/4-20 x 1 3/4” Button Head  1 ea. 

  20083-2 Hanger Extension Assembly, 
2 1/2—6 1/2” Long 1 pr. 11 9046 Screw, 1/4-20 x 3/4” Flat Head 1 ea. 

20 



 

HANGERS—Pop Up Elevating Legrest 

3 

6 

21 

11

15
1 This legrest must be used 

with new flip up footplate 
assembly (see pages 12 & 
13) 

12 23

20 2217

19 18 5 

4 19

19 

9 14 24 

13

168 10

7 16 21 2 

15 

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 14180-L ELR Assy w/o Pad & Footplate, Left  1 ea. 9 14191 Calf Pad Angle Stop 1 ea. 
  14180-R ELR Assy w/o Pad & Footplate, Right  1 ea. 10 14192 Pivot Insert 1 ea. 
  14180 ELR Assy w/o Pads & Footplates 1 pr. 11 14193 Pivot Insert Bushing 1 ea. 
  14181-L ELR Assy w/ Pad , w/o Footplate, Left 1 ea. 12 14209 Calf Pad Mount Plate 1 ea. 
  14181-R ELR Assy w/ Pad , w/o Footplate, Right 1 ea. 13 14210-1 Calf Pad 1 ea. 
  14181 ELR Assy w/ Pads, w/o Footplates 1 pr.   14210 Calf Pads 1 pr. 
  14182-L ELR Assy w/ Pad & Footplate, Left 1 ea. 14 9036 Screw, 1/4-20 X 3/4” Button Head  1 ea. 
  14182-R ELR Assy w/ Pad & Footplate, Right 1 ea. 15 9034 Screw, 1/4-20 X 1 1/4” Button Head 1 ea. 
  14182 ELR Assy w/ Pads & Footplates 1 pr. 16 9035 Screw, 1/4-20 X 1 1/2” Button Head 1 ea. 
2 14211-1 Hanger Weldment, Pop Up 1 ea. 17 9110 Screw, 1/4-20 X 1 5/8” Button Head 1 ea. 
  14211-2 Hanger Weldment, Pop Up 1 pr. 18 9046 Screw, 1/4-20 x 3/4” Flat Head 1 ea. 
3 14173 Length Adjustment Tube 1 ea. 19 9073 Locknut, 1/4-20 Nylon - Thin 1 ea. 
4 14190-R Locking Mechanism—Right 1 ea. 20 9074 Washer, 1/4” Flat 1 ea. 
  14190-L Locking Mechanism—Left 1 ea. 21 9075 Washer, 1/4” Flat - Thin 1 ea. 
5 1015 Alignment Guide 1 ea. 22 9103 Screw, 5/16-18 X 2 1/4” Flat Head  1 ea. 
6 3013 Pivot Fitting—Pop Up  1 ea. 23 9088 Locknut, 5/16-18 Nylon - Thin  1 ea. 
7 1010 Locking Insert 1 ea. 24 9090 Washer, 5/16 Flat—Thin 1 ea. 
8 14194 Pad Mount Hook 1 ea.         

21 



 

WHEEL LOCKS—Lever Style & Accessories 

10

9 

  

1 

  

3 

9 

2 

4 

5 

7 

6 

7 

8 

8 

11

No. PART # DESCRIPTION QTY No. PART # DESCRIPTION QTY 
1 5004-L Push to Lock Wheel Lock—Left (no clamp) 1 ea.   5024-R Push to Lock Lever Assembly—Right 1 ea. 

  5004-R Push to Lock Wheel Lock—Right (no clamp) 1 ea.   5024-2 Push to Lock Lever Assemblies 1 pr. 

2 17071-L Push to Lock Wheel Lock / Clamp—Left 1 ea. 6 5025-L Pull to Lock Lever Assembly—Left 1 ea. 

  17071-R Push to Lock Wheel Lock / Clamp—Right 1 ea.   5025-R Pull to Lock Lever Assembly—Right 1 ea. 

  17071-2 Push to Lock Wheel Locks 1 pr.   5025-2 Pull to Lock Lever Assemblies 1 pr. 

3 5007-L Pull to Lock Wheel Lock—Left (no clamp) 1 ea. 7 17073 Wheel Lock Mounting Clamp 1 ea. 

  5007-R Pull to Lock Wheel Lock—Right (no clamp) 1 ea. 8 5019 Wheel Lock Swivel Arm—Long  (6”) 1 ea. 

4 17072-L Pull to Lock Wheel Lock / Clamp—Left 1 ea. 9 10064 Lock Extensions 1 pr. 

  17072-R Pull to Lock Wheel Lock / Clamp—Right 1 ea. 10 5016B Cap for Wheel Lock Extension 1 ea. 

  17072-2 Pull to Lock Wheel Locks / Clamps 1 pr. 11 5016C-1 Plastic Cap for Wheel Lock Handle 1 ea. 

5 5024-L Push to Lock Lever Assembly—Left 1 ea.         

22 



 

 WHEELS—Mag Assemblies 

Mag Wheel 
12”, 16”  and 18” 

Mag Wheel with Tyre & Tube 

PART # DESCRIPTION QTY PART # DESCRIPTION QTY 
11222-1 12” Mag Wheel with Tyre and Tube 1 ea. 11225-1 18” Mag Wheel with Tyre and Tube 1 ea. 
11224-1 16” Mag Wheel with Tyre and Tube 1 ea.       

Mag Wheel with Tyre & Insert 

PART # DESCRIPTION QTY PART # DESCRIPTION QTY 
11200-1 12” Mag Wheel with Tyre and Insert 1 ea. 11202-1 18” Mag Wheel with Tyre and Insert 1 ea. 
11201-1 16” Mag Wheel with Tyre and Insert 1 ea.       
 

Wheels Only Tyres 
Part No. Description Qty. 

4028 12 1/2” X 2 1/4” Poly Tyre 1 ea. 
4029 12 1/2” X 2 1/4” Pneumatic Tyre 1 ea. 
4031 16” x 1 3/4” Pneumatic Tyre 1 ea. 
4032 18” X 1 3/4” Pneumatic Tyre 1 ea. 

Part No. Description Qty. 
4020 12” Mag Rim with Bearings 1 ea. 
4021 16” Mag Rim with Bearings 1 ea. 
4022 18” Mag Rim with Bearings 1 ea. 

      

Inner Tubes Solid Tyre Inserts 

Part No. Description Qty. 
4036 12 1/2” X 2 1/4” Inner Tube 1 ea. 
4037 16” X 1 3/4 “ Inner Tube 1 ea. 
4038 18” X 1 3/4 “ Inner Tube 1 ea. 

Part No. Description Qty. 
4042 12 1/2” X 2 1/4” Solid Insert 1 ea. 
4043 16” X 1 3/4 “ Solid Insert 1 ea. 
4044 18” X 1 3/4 “ Solid Insert 1 ea. 

Additional Components 

PART # DESCRIPTION QTY PART # DESCRIPTION QTY 
2009 Bearings, 1 1/8” X 1/2”  1 ea. 4000 Hub Cap for Mag Wheel 1 ea. 

23 



Invacare UK Ltd.                                  Invacare Ireland 
Pencoed Technology Park   Unit 5, Seatown Business Campus 
Pencoed     Seatown Road 
Bridgend     Swords 
CF35 5HZ    County Dublin 
Tel:  01656 776222   Ireland 
Fax: 01656 776220   Tel: + 353 1 8107084 
E Mail: ordersuk@invacare.com  Fax: + 353 1 8107085  
     E Mail: ireland@invacare.com 
     Web: www.invacare.ie 


